

AperTO - Archivio Istituzionale Open Access dell'Università di Torino

**Patient-centered practice in elderly myeloma patients: an overview and consensus from the European Myeloma Network (EMN)**

**This is the author's manuscript**

*Original Citation:*

*Availability:*

This version is available <http://hdl.handle.net/2318/1671325> since 2022-06-15T19:36:13Z

*Published version:*

DOI:10.1038/s41375-018-0142-9

*Terms of use:*

Open Access

Anyone can freely access the full text of works made available as "Open Access". Works made available under a Creative Commons license can be used according to the terms and conditions of said license. Use of all other works requires consent of the right holder (author or publisher) if not exempted from copyright protection by the applicable law.

(Article begins on next page)

**This is the author's final version of the contribution published as:**

Larocca A, Dold SM, Zweegman S, Terpos E, Wäsch R, D'Agostino M, Scheubeck S, Goldschmidt H, Gay F, Cavo M, Ludwig H, Straka C, Brinchen S, Auner HW, Caers J, Gramatzki M, Offidani M, Dimopoulos MA, Einsele H, Boccadoro M, Sonneveld P, Engelhardt M. Patient-centered practice in elderly myeloma patients: an overview and consensus from the European Myeloma Network (EMN). *Leukemia*. 2018 Aug;32(8):1697-1712. doi: 10.1038/s41375-018-0142-9. Epub 2018 Apr 25. PMID: 29880892.

© 2018 Macmillan Publishers Limited, part of Springer Nature.

**The publisher's version is available at:**

<https://www.nature.com/articles/s41375-018-0142-9>  
| <https://doi.org/10.1038/s41375-018-0142-9>

**When citing, please refer to the published version.**

**Link to this full text:**

<http://hdl.handle.net/2318/1671325>

This full text was downloaded from iris-AperTO: <https://iris.unito.it/>

## **PATIENT-CENTERED PRACTICE IN ELDERLY MYELOMA PATIENTS: AN OVERVIEW AND CONSENSUS FROM THE EUROPEAN MYELOMA NETWORK (EMN)**

Alessandra Larocca<sup>1</sup>, Sandra Maria Dold<sup>2</sup>, Sonja Zweegman<sup>3</sup>, Evangelos Terpos<sup>4</sup>, Ralph Wäsch<sup>2</sup>, Mattia D'Agostino<sup>1</sup>, Sophia Scheubeck<sup>2</sup>, Hartmut Goldschmidt<sup>5</sup>, Francesca Gay<sup>1</sup>, Michele Cavo<sup>6</sup>, Heinz Ludwig<sup>7</sup>, Christian Straka<sup>8</sup>, Sara Bringhen<sup>1</sup>, Holger W. Auner<sup>9</sup>, Jo Caers<sup>10</sup>, Martin Gramatzki<sup>11</sup>, Massimo Offidani<sup>12</sup>, Meletios A. Dimopoulos<sup>4</sup>, Hermann Einsele<sup>13</sup>, Mario Boccadoro<sup>1</sup>, Pieter Sonneveld<sup>14</sup>, Monika Engelhardt<sup>2</sup>

This manuscript is published as a consensus paper by the European Hematology Association and the European Myeloma Network.

### **Affiliations:**

- <sup>1</sup>Myeloma Unit, Division of Hematology, University of Turin, Azienda Ospedaliero-Universitaria Città della Salute e della Scienza di Torino, Turin, Italy;
- <sup>2</sup>Department of Medicine I, Hematology, Oncology & Stem Cell Transplantation, Medical Center - University of Freiburg, Faculty of Medicine, University of Freiburg, Germany
- <sup>3</sup>VU University Medical Center, Cancer Center Amsterdam, Amsterdam, the Netherlands
- <sup>4</sup>National and Kapodostrian University of Athens, Athens, Greece;
- <sup>5</sup>Medizinische Klinik, Abteilung Innere Medizin V, Universitätsklinikum Heidelberg und National Centrum für Tumorerkrankungen (NCT), Heidelberg, Germany;
- <sup>6</sup>Seràgnoli Institute of Hematology and Medical Oncology, University of Bologna, Bologna, Italy;
- <sup>7</sup>1. Medical Department and Oncology, Wilhelminenspital Wien, Vienna, Austria
- <sup>8</sup>Hematology & Oncology, Klinikum Schwabing, Munich, Germany
- <sup>9</sup>Centre for Haematology, Department of Medicine, Imperial College London, UK
- <sup>10</sup>Department of Hematology, CHU de Liège, Belgium
- <sup>11</sup>Division of Stem Cell Transplantation and Immunotherapy, University of Kiel, Kiel, Germany;
- <sup>12</sup>Clinica di Ematologia, AOU Ospedali Riuniti di Ancona, Ancona, Italy;
- <sup>13</sup>Department of Internal Medicine II, University Hospital Würzburg, Würzburg, Germany;
- <sup>14</sup>Department of Hematology, Rotterdam, Netherlands;

### **Running head: Recommendations in elderly MM patients**

### **Correspondence:**

Dr. Alessandra Larocca, Myeloma Unit, Division of Hematology, University of Torino, Azienda Ospedaliero-Universitaria Città della Salute e della Scienza di Torino, Via Genova, 3 - 10126 Torino, Italy. E-mail: alelarocca@hotmail.com Tel: +39 011 6334279; Fax: +39 011 6334187

### Leukemia guideline instructions

Abstract unstructured word count (max 300): 170  
 Text word count (max 6000): 5877  
 Number of Tables + Fig: max. 8: 5 (1 table in supplementary appendix)  
 Number of References (max 100): 76

## ABSTRACT

Multiple myeloma is a disease typical of the elderly, and, because of the increase in life expectancy of the general population, its incidence is expected to grow in the future. Elderly patients represent a particular challenge due to their marked heterogeneity. Many new and highly effective drugs have been introduced in the last few years, and results from clinical trials are promising. Besides the availability of novel agents, a careful evaluation of elderly patients showed to be a key factor for the success of therapy. A geriatric assessment is a valid strategy to better stratify patients. In particular, different scores are available today to appropriately assess elderly patients and define their fitness/frailty status. The choice of treatment – transplantation, triplets, doublets, or reduced-dose therapies including novel agents – should depend on the patient's fitness status (fit, intermediate-fit or frail). Second-generation novel agents have also been evaluated as salvage therapy in the elderly, and these new agents certainly represent a further step forward in the treatment armamentarium for elderly patients with multiple myeloma.

## INTRODUCTION

The incidence of Multiple Myeloma (MM) is strongly related to age: approximately 70% of MM diagnoses occur in patients older than 65 years and 40% in those older than 75 years.<sup>1</sup> Since the worldwide population is rapidly ageing, the number of elderly people is considerably increasing, with those older than 80 years projected to amplify from 137 million in 2017 to 425 million in 2050.<sup>2</sup> As the prevalence of cancer including MM will increase, this urges us to designate therapies, including clinical trials, for elderly cohorts.

Due to first-generation novel agents, namely bortezomib, thalidomide and lenalidomide, progression-free survival (PFS) and overall survival (OS) have substantially improved in MM. Before 2000, the median OS in newly diagnosed MM (NDMM) was ~2.5 years, whereas this is now more than 5 years, depending on the risk and response status of patients.<sup>3,4</sup> Such a remarkable survival improvement is now also evident in the elderly population. In fact, after 2000, 6-year OS of patients over 65 years significantly improved from 35% to 56% ( $p < 0.001$ ).<sup>4</sup> Nevertheless, older people represent a heterogeneous population in terms of both physical and psycho-social functioning. In addition, it is now accepted that chronological and biological age may not correspond, and that the presence of frailty, comorbidities and disabilities can affect therapy endurance. Thus, the assessment of frailty is desirable, but sensitive tools need to be systematically tested and validated clinically. Moreover, therapy allocation and randomized studies are not yet tailored according to patients' frailty status.

Of note, MM patients  $\geq 75$  years treated upfront with novel agents may show similar PFS as compared with younger patients, although their OS is impaired. This is partially due to the fact that toxic side effects from first-line treatment may preclude second-line treatment, with third-line therapies in  $>80$ -year old MM patients being extremely rare.<sup>5</sup> Therefore, it is essential to identify patients that may need specifically tailored strategies to optimize tolerability and efficacy of the different treatment lines.<sup>6</sup>

Recently, second-generation proteasome inhibitors (PIs), immunomodulatory drugs (IMiDs) and monoclonal antibodies (moAb) have led to the development of multi-drug salvage combinations. In this context, the impacts of age and frailty have not been fully determined. Therefore, this paper aims to provide recommendations from the European Myeloma Network (EMN) on the management of elderly MM patients in the era of innovative agents.

## METHODS

An interdisciplinary panel of myeloma experts on behalf of the EMN evaluated randomized clinical studies, meta-analyses, systematic reviews and other clinical analyses on the treatment of elderly MM patients published until December 2017. The Grading of Recommendations Assessment Development and Evaluation (GRADE) system was used to assign grades of recommendations (Suppl. Table 1).<sup>7</sup> If no sufficient data were available, the expert panel reached a consensus after internal discussion and provided recommendations. Initial discussion took place at the 8<sup>th</sup> EMN Trialist meeting (Baveno, Italy, 25<sup>th</sup>-26<sup>th</sup> September 2016) and finalization of this paper during and after the 9<sup>th</sup> EMN meeting (24<sup>th</sup>-25<sup>th</sup> September 2017). The recommendations circulated among EMN panel members. The manuscript subsequently underwent revision until all EMN panel experts

reached mutual consensus and it is published as a consensus paper by the European Hematology Association (EHA).

### **TREATMENT OF ELDERLY PATIENTS WITH NEWLY DIAGNOSED MM (NDMM)**

Six prospective randomized trials compared melphalan and prednisone alone (MP) with MP plus thalidomide (MPT) showing a significant improvement in PFS with MPT, while conflicting results were reported for OS. Although the trials differed in terms of patient characteristics and MP/MPT-schedules, a meta-analysis of all 1685 patients showed a significant benefit for MPT in terms of OS (HR 0.83, 95% CI 0.73–0.94,  $p=0.004$ ), which increased from 32.7 with MP to 39.3 months with MPT. Consistently, MPT was associated with superior PFS (20.3 months with MPT vs. 14.9 months with MP; HR 0.68, 95% CI 0.61–0.76,  $p<0.0001$ ). Nevertheless, a higher cumulative incidence of grade 3-4 hematologic and non-hematologic toxicities was documented with MPT, leading to a toxicity-related discontinuation of thalidomide in 35% of MPT patients, with peripheral neuropathy (PNP) being the main reason (15%).<sup>8,9</sup>

The combination bortezomib-melphalan-prednisone (VMP) was introduced as another standard upfront combination: VMP (intravenous bortezomib twice-weekly for cycles 1-4 and once-weekly for cycles 5-9) showed to be superior to MP in terms of PFS (median: 21.7 vs. 15.2 months, respectively; HR 0.558;  $P<0.001$ )<sup>10</sup> in the VISTA trial. Furthermore, after a median follow-up of 60.1 months, a 31% reduced risk of death was achieved with VMP vs. MP (median OS: 56.4 vs. 43.1 months; HR, 0.695;  $P<0.001$ ).<sup>11</sup> The survival benefit with VMP was found across pre-specified patient subgroups including age  $\geq 75$  years, ISS stage III, and creatinine clearance  $<60$  mL/min. The occurrence of PNP negatively affected long-term bortezomib use. However, once-weekly rather than twice-weekly dosing, subcutaneous rather than intravenous route, and prompt dose reductions are current effective strategies to significantly reduce bortezomib-induced PNP, without affecting efficacy.<sup>12,13</sup> Furthermore, VMP could partly restore PFS in high-risk patients, leading to a non-statistically different PFS in high-risk vs. standard-risk cytogenetics, although numbers were low.<sup>10</sup>

In the FIRST trial, continuous treatment with lenalidomide and dexamethasone (Rd) significantly improved PFS compared to fixed duration MPT for 12 cycles or Rd for 18 cycles (Rd 18).<sup>14</sup> Indeed, continuous Rd significantly reduced the risk of progression compared to MPT (HR 0.69;  $p<0.00001$ ) and Rd 18 (HR 0.70), whereas no significant PFS difference between Rd 18 and MPT was determined. Median PFS with continuous Rd, Rd 18 and MPT was 26, 21 and 21.9 months, respectively. The PFS benefit of continuous Rd vs MPT was confirmed in various subgroups, including age, ISS stage and ECOG PS, but not with increased lactate dehydrogenase (LDH), high-risk cytogenetics or severe reduction in renal function (creatinine clearance  $<30$  mL/min). Continuous Rd was associated with fewer hematologic and neurologic AEs (grade 3-4 PNP 1% vs 9%), a moderate increase in infections (grade 3-4: 29% vs 17%) and fewer second primary hematologic cancers as compared with MPT.

To test the feasibility and activity of these 2 efficient regimens at diagnosis, the Spanish group evaluated both VMP and Rd regimens in 2 different schemes: 9 cycles of VMP (intravenous bortezomib twice-weekly for cycle 1 and once-weekly for cycle 2-9) followed by 9 cycles of Rd (sequential scheme) vs. VMP directly followed by Rd in an alternate fashion for up to 18 cycles (alternating scheme).<sup>15</sup> Both arms induced similar median PFS (32 vs. 34 months,  $p=0.65$ ) and 3-year OS (72% vs. 74%, respectively  $p=0.63$ ). The greatest benefit of this approach was observed in patients aged 65 to 75 years. Moreover, the sequential and alternating groups showed similar hematologic and non-hematologic toxicity. However, since this PETHEMA trial did not directly compare VMP with Rd, the superiority of one regimen over the other and/or preference in different subgroups remained unanswered.

Recently, the CLARION study evaluated the combination of carfilzomib with melphalan-prednisone (KMP) vs. standard VMP for 9 cycles, showing comparable PFS (22.3 vs. 22.1 months, HR, 0.91; 95% CI, 0.75–1.10). Median time-to-progression (TTP) was 27.5 vs. 23.5 months (HR 0.84; 0.68–1.04,  $p=0.05$ ), and median OS was not reached in both arms (HR 1.08; 95% CI, 0.82–1.43). Grade  $\geq 3$  hypertension, dyspnea, acute renal failure and cardiac failure were higher in the KMP vs. VMP group. Moreover, KMP showed a slightly higher incidence of treatment discontinuation (17.5% vs. 15.5%) due to adverse events (AEs) and deaths (6.5% vs. 4.3%).<sup>16</sup> The failure of KMP to improve outcome may be due to a lower PNP rate with VMP than expected, thus prolonging VMP therapy;

melphalan being used as a less suitable combination partner; and lesser endurance of twice weekly carfilzomib treatment in elderly patients, leading to a slightly higher frequency of AEs.

Moreover, to further improve response and outcome, the role of intravenous bortezomib combined with lenalidomide-dexamethasone (VRd) vs. Rd in NDMM patients was evaluated in the phase 3 SWOG-S0777 study.<sup>17</sup> That study included both younger and elderly patients ( $\geq 65$  years: 43%), stratified according to the intent to transplant. Median PFS was significantly improved in the VRd vs. Rd group (43 vs. 30 months, respectively; HR 0.712, 96% CI 0.56-0.906;  $p=0.0018$ ). Median OS was also improved in the VRd vs. Rd group (75 vs. 64 months, respectively, HR 0.709, 95% CI 0.524-0.959;  $p=0.025$ ). Survival was unchanged when patients off study (with intent for ASCT) were censored. The advantage of VRd over Rd remained significant for both PFS and OS in an age-adjusted multivariate analysis (age  $\geq 65$ ). Grade  $\geq 3$  toxicities were reported in 82% with VRd and 75% with Rd, and discontinuation rate due to toxicity was 23% with VRd vs. 10% with Rd. No treatment-related deaths occurred in the Rd group, while 2 were reported in the VRd group. Therefore, VRd significantly improved PFS and OS with an acceptable risk profile.

Recently, in the Alcyone trial, the anti-CD38 monoclonal antibody daratumumab combined with VMP (subcutaneous bortezomib twice-weekly for cycle 1 and once-weekly for cycles 2-9) followed by daratumumab maintenance significantly improved PFS compared to VMP alone (HR 0.50; 95% CI 0.38-0.65;  $p<0.001$ ) after a median follow-up of 16.5 months. The advantage was evident in patients with renal impairment, age  $\geq 75$  years, ISS stage III or high-risk cytogenetics. Adverse events included infusion-related reactions in 28% of daratumumab-treated patients (grade 3-4: 4%) and infections (grade  $\geq 3$ : 23% vs 15%) with daratumumab-VMP compared with VMP, although treatment discontinuation due to infections was low in both arms (0.9% and 1.4%, respectively).<sup>18</sup> Safety and efficacy results of these trials are summarized in Table 1.

## CONTINUOUS TREATMENT

The goal of maintenance treatment is to maintain or improve the depth and quality of response achieved during induction treatment in order to prolong PFS and ultimately OS. Nevertheless, a major concern is drug-related toxicity that may limit the long-term use of maintenance and affect patients' quality of life (QoL).

In a phase 3 trial melphalan–prednisone–lenalidomide induction followed by lenalidomide maintenance (MPR-R) was compared with melphalan–prednisone–lenalidomide (MPR) or MP-placebo. Median PFS was significantly longer with MPR-R (31 months) than with MPR (14 months; HR 0.49;  $p<0.001$ ) or MP (13 months; HR 0.40;  $p<0.001$ ).<sup>19</sup> No significant difference in OS was reported between treatment arms. The PFS benefit associated with MPR-R was seen in patients 65-75 years of age, but not in those older than that. After induction, a landmark analysis showed a 66% reduction in the rate of progression with MPR-R (HR for the comparison with MPR: 0.34;  $p<0.001$ ) that was age-independent. Second primary malignancies (SPMs) were increased in the lenalidomide-arms: 3-year SPM rate was 7% with MPR-R or MPR vs. 3% with MP. Nevertheless, the benefit associated with MPR-R was judged to outweigh the increased risk of SPMs.

In another phase 3 trial, MPR-R was not significantly superior over melphalan-prednisone-thalidomide followed by thalidomide maintenance (MPT-T) in terms of PFS (HR, 0.84;  $p=0.06$ ) or OS (HR, 0.79;  $p=0.06$ ).<sup>20</sup> Moreover, MPT-T induced a significantly higher PNP and MPR-R was associated with higher myelosuppression. Similar data were reported in a previous trial, where the use of MPT-T or MPR-R in elderly patients with untreated MM demonstrated no statistical or clinically relevant difference in response rates, PFS and OS; however, improved QoL and lower toxicity were reported with MPR-R.<sup>21</sup>

In the FIRST trial, continuous Rd improved clinically relevant health-related QoL (HRQoL) measurements as compared to MPT.<sup>22</sup> HRQoL improved with treatment and was generally maintained while subjects were progression-free; however, these QoL results were influenced by the fact that only patients responding and staying on treatment were included in subsequent analyses. As expected, progressive disease was associated with worsening HRQoL across all evaluated domains, and MPT was associated with worse treatment-induced side effects as compared with Rd. Median OS was longer with continuous Rd than with MPT (59.1 vs 49.1 months; HR 0.78), including a 14-month difference in patients  $>75$  years.<sup>23</sup> However, median OS with continuous Rd was comparable to Rd 18 arm (59.1 vs 62.3 months; HR 1.02). Continuous Rd prolonged PFS compared with MPT and Rd18 in patients with standard-risk cytogenetics, whereas

no statistical difference was found in patients with high-risk cytogenetics; yet patients with high-risk cytogenetics did not experience OS benefits with continuous Rd vs MPT.<sup>23</sup> Furthermore, continuous Rd extended time-to-next-treatment (TTNT) compared with Rd18 and MPT, particularly in patients who achieved complete response (CR) or very good partial response (VGPR) (69.5 vs. 39.9 vs 37.7 months, HR 0.47 for continuous Rd vs Rd18, HR 0.42 for continuous Rd vs MPT). Rates of grade 3-4 AEs with continuous Rd were similar for patients  $\leq$  or  $>75$  years old; however, older patients required lenalidomide dose-reductions more frequently.<sup>24</sup>

The Myeloma XI study explored the role of lenalidomide maintenance in both transplant-eligible and ineligible patients.<sup>25</sup> Lenalidomide maintenance reduced the risk of progression or death by 54% as compared with no maintenance (median PFS: 39 vs. 20 months, respectively, HR: 0.46,  $p<0.0001$ ). The PFS benefit persisted across risk subgroups and was independent of induction, response and cytogenetic risk groups. For transplant-ineligible patients, median PFS was 26 vs. 11 months, respectively (HR 0.44,  $p<0.0001$ ). At a median follow-up of 30.6 months no difference in OS between lenalidomide maintenance vs no maintenance was observed in transplant-ineligible patients (50.8 vs 57.8 months, HR 1.02). Lenalidomide maintenance improved OS irrespective of cytogenetic risk in transplant-eligible patients, but there was no benefit in transplant-ineligible patients.

The GIMEMA group compared VMP-thalidomide followed by continuous VT (VMPT-VT) with VMP. After a median follow-up of 54 months, median PFS was significantly longer with VMPT-VT than with VMP (35.3 vs. 24.8 months; respectively; HR 0.58;  $P<0.001$ ) and the 5-year OS was greater (61% vs. 51%; HR 0.70;  $P<0.01$ ). High-risk and standard-risk cytogenetic patients in both arms had similar outcome. Nevertheless, the absence of a second randomization after induction made the maintenance vs. no maintenance comparison challenging.<sup>26</sup>

The PETHEMA trial compared VMP with bortezomib/thalidomide/prednisone (VTP) followed by maintenance with bortezomib/thalidomide (VT) or bortezomib/prednisone (VP): PFS from the start of maintenance was 32 months for patients receiving VT and 24 months for those receiving VP (HR 1.4, 95% CI 0.8–2.1;  $p=0.1$ ), without a difference in OS (HR 1.2, 0.6–2.4), albeit side effects, especially arrhythmia and cardiac events were more prominent with VT than VP.<sup>27</sup>

## GERIATRIC ASSESSMENT (GA)

Age and PS are the most frequently used criteria to select patients for standard full-dose therapy, but the final decision is generally left to the physician's clinical judgment.<sup>28</sup> Indeed, these parameters may not be sufficient to describe the heterogeneity of elderly patients, and a large body of geriatric literature tries to address this challenge by designing specific geriatric scores.

Comprehensive<sup>29</sup> GA is a procedure developed by geriatricians to evaluate patients' functional and global health status, to identify and manage age-related problems allowing clinicians to select therapy appropriately, avoiding over- and undertreatment,<sup>30</sup> thus allowing categorization of patients into groups with different age-related conditions and risks of toxicity/drop-out. However, full GA is a time- and manpower-consuming procedure, and it is challenging to perform in everyday clinical practice; thus, more feasible approaches including a limited number of indicators have been proposed (Table 2).

In 2015, the IMWG developed an effective method to detect and grade the severity of frailty. An additive scoring system (range 0-5), based on age, comorbidities and functional conditions (evaluated with Charlson Comorbidity Index [CCI], Activities of Daily Living [ADL] and Instrumental Activities of Daily Living [IADL]), was developed to identify 3 groups of MM patients at diagnosis: fit (score=0, 39%); intermediate (score=1, 31%), and frail patients (score $\geq$ 2, 30%).<sup>31</sup> This IMWG-frailty index predicted mortality and PFS in elderly patients. The prognostic impact of the frailty profile on OS was independent from ISS stage, chromosomal abnormalities, type of treatment and PS in multivariate analysis. Grade 3 or higher non-hematologic toxicity and treatment discontinuation due to toxicity were also higher in frail patients. To help users, the IMWG score is available online (<http://www.myelomafrailtyscorecalculator.net/>).

This IMWG-frailty index was prospectively validated and compared with the revised myeloma comorbidity index (R-MCI) in a German cohort of NDMM patients.<sup>32</sup> This validation demonstrated a 3-year-OS of 91%, 77% and 47% for fit, intermediate-fit and frail patients, respectively. Using the CCI, Hematopoietic Cell Transplant-Co-morbidity Index (HCT-CI), Kaplan-Feinstein Index (KFI) and R-MCI also allowed to define fit and frail patients with distinct PFS and OS, albeit most pronounced differences resulted via R-MCI and IMWG-frailty index. Moreover, the relevance of the R-MCI was

demonstrated in 801 consecutive German MM patients, this cohort being examined also prospectively within a training and validation set. Multivariate analysis determined 5 risk factors (renal-, lung-, KPS-impairment, frailty, age) as highly significant for OS. These were combined in the weighted R-MCI, allowing identification of fit (R-MCI 1-3), intermediate-fit (R-MCI 4-6) and frail patients (R-MCI 7-9): these subgroups showed median OS rates of 10.1, 4.4 and 1.2 years, respectively. The R-MCI was again compared to the CCI, HCT-CI and KFI: if each were divided in risk groups, highest HRs, best prediction and Brier scores were achieved with the R-MCI. Advantages of the R-MCI included its prospective validity, accurate assessment of patients' physical conditions, score-robustness due to repeated test- and validation analyses and its simple clinical applicability. To expedite its use, a web-based application was implemented ([www.mylomacomorbidityindex.org](http://www.mylomacomorbidityindex.org)) (Table 2).

The IMWG-frailty index was also validated in the FIRST-trial. However, ADL and IADL were not available, instead the EQ5D was used. Results confirmed an inferior outcome in frail vs. fit patients, with median PFS of 20.3 vs. 43.7 months and median OS of 52.3 months vs. not reached, respectively.<sup>33</sup>

Moreover, the N-terminal natriuretic peptide type B (NT-proBNP) was used as a laboratory risk parameter and predictor of survival independent of age and PS in another large group of NDMM patients, it was therefore proposed as an additive biomarker of frailty (Table 2).<sup>34</sup> Other biomarkers of frailty (such as sarcopenia, which predicts outcomes in patients with solid tumors) are under evaluation.<sup>35</sup>

The use of standardized minimum datasets of tools and biomarkers to define frailty is an advantage to permit comparisons between different studies. More efficient methods are under development. Clinical trials designed for tailored treatment according to frailty status are ongoing. Preliminary analyses from a Dutch-HOVON study support the prognostic value of the IMWG-frailty index; prospective use of the R-MCI is also ongoing in and outside clinical trial MM patients. Objectively measured tests (gait speed and handgrip strength) and biomarkers, (senescence marker and sarcopenia), are therein investigated. In the ongoing German prospective studies, comorbidity scores and defined functional fitness tests are combined to determine most powerful frailty tools for MM, for effective treatment and toxicity-avoidance.<sup>36</sup>

**Recommendations.** Both IMWG-frailty index and R-MCI are recommended instruments to identify fit, intermediate and frail patients, the latter showing an inferior outcome and a higher treatment discontinuation rate (1B).

*Fit, elderly patients may receive full-dose therapy, including VMP (grade 1A), Rd (1A) or VRD (2B). Solid data recently published on the addition of the monoclonal antibody daratumumab to VMP will probably change the scenario in the near future. Patients with intermediate-fitness can benefit from doublets and/or even low-dose triplets (2C), whereas frail patients may require doublet treatment at lower doses (2C) (Table 3). Bortezomib-based induction may be preferred in patients with impaired renal function. Once-weekly subcutaneous bortezomib schedule may be applied due to the lower AE incidence. Rd may be preferred, if oral administration and lack of inducing or aggravating PNP are major considerations.*

*In transplant-ineligible patients, continuous lenalidomide treatment (e.g. Rd) prolongs PFS (1A). Continuous Rd does not produce an OS advantage vs fixed duration Rd but prolongs TTNT, especially in patients achieving a high-quality response (at least VGPR).*

*Baseline cytogenetic data should be obtained in all elderly MM patients in whom a palliative approach is not planned. In the presence of high-risk cytogenetics, bortezomib-based treatment may be beneficial (2C), but confirmatory, well-designed trials are lacking.<sup>37</sup> Continuous treatment with lenalidomide remains uncertain in patients with high-risk cytogenetics and still needs to be confirmed.*

## **AUTOLOGOUS STEM CELL TRANSPLANTATION (ASCT)**

The benefit of high-dose therapy and ASCT in older patients has been controversially discussed.<sup>38</sup> Several retrospective single-center and transplant-registry analyses demonstrated that ASCT is possible in elderly and fit MM patients.<sup>39-42</sup> However, patients undergoing ASCT need particular

attention and should meet strict selection criteria,<sup>43–45</sup> at best via comorbidity tests, which take into account biological rather than chronological age.<sup>31,32,46–49</sup>

Tandem-ASCT and even full-dose melphalan (Mel) 200mg/m<sup>2</sup>-conditioning are possible in elderly-fit patients; the DSMM XIII study is assessing continuous Rd treatment vs. Rd induction, tandem melphalan 140 mg/m<sup>2</sup>-ASCT consolidation and lenalidomide maintenance in 60-75 year-old MM patients, and long-term results are eagerly awaited.<sup>50</sup>

Especially in patients aged >70 years, the risk of toxicities may counteract the potential benefits of ASCT. In a phase 2 study, bortezomib-pegylated liposomal doxorubicin-dexamethasone (PAD) induction, followed by melphalan 100 mg/m<sup>2</sup> and ASCT, lenalidomide-prednisone consolidation and lenalidomide maintenance was highly effective (median PFS: 48 months; 5-year OS: 63%).<sup>51</sup> However, for patients >70 years a significantly higher rate of treatment-related AEs was observed in comparison with younger patients (19% vs. 5%).

Recently, criteria for patient selection and melphalan dose-reduction in the elderly have been proposed by the EMN.<sup>38</sup> However, future trials are needed to define selection criteria and potential benefit for ASCT as compared with innovative combinations including IMiDs plus PIs and monoclonal antibodies.

**Recommendations:** MM patients without prohibitive comorbidities and adequate organ function, thus transplant-eligible, may benefit from high-dose melphalan followed by ASCT (1A). In fit or intermediate-fit (rather than frail) patients up to the age of 70 (or even 75 years), ASCT with melphalan conditioning 140-200 mg/m<sup>2</sup> is feasible, and the selection of suitable patients should at best be performed via comorbidity tests (2C).<sup>38</sup>

Lenalidomide maintenance after ASCT prolongs PFS and OS in younger patients. Although phase 3 trials in the elderly are lacking, maintenance therapy after ASCT is advisable (2C).

## HOW TO SELECT AND CHOOSE TREATMENT

The achievement of CR<sup>52</sup> and minimal residual disease (MRD)<sup>53</sup> negativity is a relevant endpoint of MM treatment. However, an optimal balance between treatment efficacy and toxicity is of utmost importance. Yet, standard treatment may induce a higher rate of AEs, translating into a higher discontinuation rate and an inferior survival benefit, particularly in frail patients.<sup>54,55</sup>

The assessment of fitness and frailty can thus be used to determine the treatment goals and select the most appropriate option. In fit patients, the priority of treatment should be the efficacy and the goal of therapy is the achievement of a deep remission (CR or MRD negativity). In intermediate patients, the priority of treatment should be a balance between efficacy and safety and the goal is the achievement of a deep response while maintaining a good safety profile. In frail patients, the priority of treatment should be to not harm but to preserve QoL by lowering toxicity (Table 3). Two independent trials demonstrated that triplets did not offer an advantage over doublet combinations, especially in frail patients.<sup>56,57</sup> The community-based, phase 3 UPFRONT trial compared three frontline bortezomib-containing regimens in transplant-ineligible patients (42% of the patients were aged ≥75 years, and 18% were aged ≥80 years).<sup>57</sup> After a median follow-up of 42.7 months, median PFS and OS with VD, VTD or VMP were 14.7, 15.4 and 17.3 months and 49.8, 51.5 and 53.1 months, respectively, with no significant differences among treatments (global p=0.46 and p=0.79, respectively). AEs were more common with VTD than VD or VMP. Bortezomib maintenance was feasible without producing cumulative toxicity. In another trial including 25% of frail patients, the triplet lenalidomide-based regimens (MPR, CPR) did not induce any advantage over doublet Rd, which was associated with the lowest toxicity in elderly frail patients.<sup>56,58</sup>

Suggested frailty-adjusted dose reduction in patients with MM using standard and novel agents can be considered (Table 4).

## TREATMENT OF RELAPSED/REFRACTORY ELDERLY MM PATIENTS

Treatment of elderly MM patients at relapse is often challenging, in part due to the fact that the number of therapeutic lines that can be endured is limited compared to younger and fitter patients.<sup>59</sup> Advanced age, coexisting comorbidities, toxicities from previous therapies and an aggressive pattern

of relapse may also reduce the spectrum of feasible salvage therapies.<sup>6</sup> The analysis of the risk/benefit ratio of each agent is therefore pivotal to individualize treatment. In fit patients, treatment should aim at achieving response, since there is evidence that even among elderly relapsed and/or refractory MM (RRMM) patients, the achievement of CR significantly prolongs OS.<sup>60</sup> In frail patients the major goal of treatment is preserving QoL and minimize toxic complications.<sup>31</sup> Unfortunately, data on GA in RRMM patients are lacking and there is currently limited evidence on how to adapt treatment intensity other than using clinical judgment. Here, we describe the results of selected trials in RRMM patients assessing regimen features that can be relevant in elderly patients (Table 5).

### **Carfilzomib**

In the ENDEAVOR study patients who were not refractory to PIs were randomized to receive either carfilzomib-dexamethasone (Kd) or bortezomib-dexamethasone (Vd).<sup>61</sup> Median age was 65 years, and 15.4% of patients was  $\geq 75$  years of age. In the overall population, Kd led to a clinically meaningful prolonged PFS compared to Vd (median PFS 18.7 vs. 9.4 months, respectively; HR 0.53, 95% CI 0.44-0.65) and this advantage was evident also in patients  $\geq 75$  years (HR 0.38, 95% CI 0.23-0.65). Treatment discontinuation due to AEs was similar in the Kd vs. Vd group (14% vs. 15.7%). A lower PNP incidence was reported in the Kd group, while this adverse event frequently led to treatment discontinuation in the Vd group. Yet, higher grade  $\geq 3$  hypertension, dyspnea and cardiac failure rates were reported with Kd compared to Vd.

In the ASPIRE study, patients who were neither refractory to bortezomib nor lenalidomide were randomized to carfilzomib-lenalidomide-dexamethasone (KRd) or Rd alone. Median age was 64 years (12.1% were  $\geq 75$  years). KRd induced a longer PFS compared with Rd (median PFS: 26.3 vs 17.6 months respectively; HR 0.69, 95% CI 0.57-0.83), this benefit was also maintained in patients  $\geq 75$  years (median PFS: 30.3 vs. 16.6 months, respectively; HR 0.62, 95% CI 0.36-1.08).<sup>62,63</sup> In the safety analysis according to age, the rates of grade  $\geq 3$  cardiovascular AEs (hypertension, heart failure, ischemic heart disease, pulmonary embolism), neutropenia and thrombocytopenia were higher among patients  $\geq 70$  years vs. younger patients, and so was also the rate of carfilzomib discontinuation due to cardiovascular AEs (6.8% vs. 1.4%).

### **Ixazomib**

The oral PI ixazomib has been tested in combination with Rd (IRd) vs. Rd in RRMM patients who were not refractory to PIs and lenalidomide.<sup>64</sup> Median PFS in the IRd group was 20.6 vs. 14.7 months in the Rd group (HR 0.74, 95% CI 0.59-0.94). A trend toward an advantage of IRd compared to Rd was reported also in 15% of enrolled patients aged  $\geq 75$  years (median PFS: 18.5 vs. 13.1 months; HR 0.87, 95% CI: not reported). A subgroup analysis revealed that patients with high-risk cytogenetics did benefit from IRd vs. Rd (median PFS: 21.4 vs. 9.7 months; HR 0.54, 95% CI 0.32-0.92) although the cutoff points for defining the presence of high-risk abnormalities were lower compared to other trials (5% positive cells for del(17p), 3% positive cells for t(4;14), 3% positive cells for t(14;16)). Grade  $\geq 3$  thrombocytopenia (19% vs. 9%) and diarrhea (6% vs. 3%) were higher with IRd, but toxicities were manageable and led to treatment discontinuation in only <2% of patients.

### **Daratumumab**

The anti-CD38 mAb daratumumab as single-agent was tested in two trials in heavily pretreated RRMM patients.<sup>65,66</sup> ORR ranged from 29% to 36% and median PFS from 3.7 to 5.6 months in the overall population. The drug was well-tolerated and the only safety concern was represented by infusion-related reactions (IRRs) (ranging from 42 to 71%), which were manageable and rarely severe. The number of elderly patients enrolled was low and overall in the 2 trials only 16 patients with  $\geq 75$  years could be evaluated for response. The ORR of these elderly patients was 25%, which was comparable to the overall population.

In the POLLUX trial, RRMM patients (not refractory to lenalidomide) were treated with Rd with or without daratumumab (Dara-Rd vs. Rd).<sup>67</sup> Dara-Rd showed a significantly better PFS as compared with Rd (HR 0.37, 95% CI 0.27-0.52). This benefit was even more pronounced in elderly patients ( $\geq 75$  years: HR 0.11, 95% CI 0.02-0.51). AEs leading to treatment discontinuation were limited and comparable between treatment groups (6.7% and 7.8% with Dara-Rd vs. Rd, respectively). Higher rates of neutropenia, diarrhea, fatigue, nausea, and dyspnea were reported in the Dara-Rd group, however they were clinically manageable. IRRs were usually limited to the first infusion and improved

with inclusion of the leukotrien antagonist Montelukast.

In the CASTOR trial, RRMM patients (not refractory to bortezomib) were treated with Dara-Vd vs. Vd. Dara-Vd showed an improved PFS (HR 0.39, 95% CI 0.28 to 0.53).<sup>68</sup> The Dara-Vd advantage was consistent in patients  $\geq 65$  years (HR 0.35, 95% CI 0.22 to 0.57), whereas no data are available on older patients. No difference in treatment discontinuation due to AEs was reported between Dara-Vd vs. Vd. Dara-Vd led to a higher rate of hematological toxicity (thrombocytopenia, neutropenia, lymphopenia). IRRs were reported in 45%, almost all occurring during the first infusion and rarely being severe ( $\geq 3$  grade:  $<10\%$ ).

The combination of daratumumab with pomalidomide plus low-dose dexamethasone (Pd) has been explored in the phase 1 EQUULEUS study in RRMM patients.<sup>69</sup> ORR was 60% and median PFS was 8.8 months. No differences in ORR were noted in patients younger or older than 65 years of age. The incidence of grade  $\geq 3$  neutropenia was 78%, however the rate of infections was quite similar to published data on Pd alone.<sup>70</sup>

### **Elotuzumab**

The anti-SLAMF1 mAb elotuzumab was evaluated in the phase 3 ELOQUENT-2 trial.<sup>71</sup> RRMM patients (not refractory to lenalidomide) were randomized to elotuzumab-Rd (Elo-Rd) vs. Rd. Notably, 20% of patients were  $\geq 75$  years. Median PFS with Elo-Rd vs. Rd was 19.4 vs. 14.9 months, respectively (HR 0.70, 95% CI 0.57-0.85). Elotuzumab was very well tolerated and IRRs were rare and mild. Lymphocytopenia was the only AE, occurring significantly more frequently in the Elo-Rd vs. Rd group and leading to an increased incidence of herpes zoster reactivation but no other opportunistic infections. No efficacy data are available in patients  $\geq 75$  years, however the benefit of Elo-Rd was confirmed in  $\geq 65$  year-old patients (HR 0.65, 95% CI 0.50–0.85).

A smaller phase 2 randomized trial also evaluated the combination Elo-Vd vs. Vd, showing a trend for a better PFS with Elo-Vd (HR 0.72, 95% CI 0.49-1.06), with similar results between patients  $\geq 65$  years and the overall population.<sup>72</sup>

### **Pomalidomide**

The IMiD drug pomalidomide combined with dexamethasone was compared to high-dose dexamethasone in heavily pretreated RRMM patients. More than 90% of enrolled patients were refractory to lenalidomide and 75% were refractory to lenalidomide and bortezomib. Pd significantly prolonged PFS (median PFS 4 vs. 1.9 months, HR 0.48, 95% CI 0.39–0.60) and OS (median OS 13 vs 8 months, HR 0.74, 95% CI 0.56-0.97). Patients receiving Pd, either younger or older than 65 years, showed similar PFS (3.9 and 4 months, respectively). The analysis of patients aged  $\geq 75$  years was limited by the low numbers of patients (24/302 in the Pd arm). The main grade  $\geq 3$  AEs included neutropenia (48%), infections (34%) and anemia (33%).<sup>70</sup>

The addition of oral cyclophosphamide to Pd, particularly in lenalidomide-refractory RRMM patients, prolonged median PFS compared to Pd (9.5 vs. 4.4 months, HR 0.54; 95% CI 0.29-1.00). A slight increase of myelosuppression was observed with the addition of cyclophosphamide, although not significant. No data in subgroups by age were available.<sup>73</sup>

**Recommendations.** *Trials specifically designed for elderly RRMM patients are lacking and only ~50% of patients enrolled in phase 3 clinical trials are  $>65$  years of age, and ~10-20% of patients older than 75 years. Patients with meaningful comorbidities are often excluded from clinical trials, leading to a selection bias compared to real life patients and making recommendations in elderly patients a challenge.<sup>74</sup> The following recommendations are therefore expert-opinion-based, derived from subgroup analyses and real life experience.*

*In RRMM patients not refractory to PI, Kd is more effective than Vd (1B), however the results reported in the control arm might be affected by previous bortezomib treatment. In the same patient population Dara-Vd is superior to Vd alone (1B). Thus, PI sensitive patients progressing during or following lenalidomide could receive both Kd or daratumumab-Vd.*

*In patients who are not refractory to bortezomib and lenalidomide, carfilzomib could be added to Rd, if tolerated (2B). Caution is advised when using carfilzomib in elderly patients with pre-existing hypertension and cardiac comorbidities (2B). The careful assessment and correction of cardiovascular risks and appropriate management of underlying cardiac conditions (cardiac failure*

*and hypertension) need to be ensured before starting carfilzomib treatment. The addition of ixazomib to Rd is beneficial in the same patient population (2B).*

*In patients not refractory to lenalidomide, and/or progressing during or following bortezomib, Daratumumab-Rd or Elo-Rd are recommended over Rd alone (1B).*

*Novel combinations do improve but do not overcome high-risk cytogenetics (2B).*

*Fit patients may receive full-dose treatments. Intermediate-fit patients may benefit from Elo-Rd or Ixazomib-Rd, particularly in non-aggressive relapse (2C). Kd may be an option in patients who have no cardiac contraindication and with ensured cardiovascular work-up (1B). Dara-Rd or Dara-Vd may be beneficial, without additional toxicity as compared to both doublets Rd and Vd (1B). Among the different options, frail patients may benefit from daratumumab, elotuzumab, and ixazomib (2C).*

*High quality data after third-line therapy in elderly patients are lacking, making it hard to make formal recommendations. The expert panel agrees that, in fit elderly patients refractory to lenalidomide and PI, Pd,<sup>70</sup> Pd plus cyclophosphamide, single-agent daratumumab,<sup>65,66</sup> and inclusion in clinical trials are reasonable options (2C). In frail patients, low-dose combinations including oral cyclophosphamide or melphalan with or without low-dose thalidomide, if tolerated, can help to control disease symptoms (2B).*

## CONCLUSIONS

Despite recent advances in the treatment of MM patients thanks to novel effective agents, the choice of therapy in elderly patients remains a challenge. To make a sensible choice, physicians should take into account different fundamental aspects. First, a thorough assessment of patients' characteristics, including age, frailty status, compliance and social support, should be performed. Second, disease characteristics are essential to appropriately choose therapy, thus disease stage, cytogenetics, tumor burden and aggressiveness of the disease need to be considered. Third, the goal of care in the specific patient should be established: whether therapy should aim at achieving a deep response (CR and MRD negativity), or disease control (Table 3+4). Finally, drug characteristics are crucial: cardiovascular, renal and pulmonary comorbidities, previous PNP and prior thromboembolic events are determinant factors in the selection of proper treatment and concomitant therapy; moreover, route of administration of a drug - orally, intravenously, subcutaneously - based on patient compliance can influence the choice of treatment. A careful GA (Table 2), interdisciplinary approaches, and the availability of new, different molecules have provided clinicians with a wide variety of possible treatment options, allowing more personalized therapies, with an appropriate balance between efficacy and safety.<sup>75</sup>

**Acknowledgement:** The expert panel thanks all the investigators of the EMN group in the different countries for their support. This work is supported by the Deutsche Krebshilfe [grants 1095969 and 111424 to ME and RW]

## Conflict of Interest Disclosure:

AL has received honoraria from Amgen, BMS, Celgene and Janssen-Cilag;

ET has received honoraria from Amgen, Celgene, Genesis, Janssen, Novartis, Takeda, Abbvie, BMS, and GSK; research funding from Celgene, Janssen, Amgen; has participated in DMC for Celgene and in SC for Amgen, Takeda and Janssen;

HG has received research support from Amgen, BMS, Celgene, Chugai, Janssen, Sanofi, Mundipharma, Takeda, Novartis, honoraria from Celgene, Janssen, Novartis, Chugai, BMS, ArtTempi, and served on the advisory boards of Adaptive Biotechnology, Amgen, BMS, Celgene, Janssen, Sanofi, Takeda;

FG has participated in the advisory board of Takeda, Seattle Genetics, Mundipharma, Janssen, and received honoraria from Takeda, Amgen, Celgene, Janssen, BMS;

SB has received honoraria from BMS, Celgene, Janssen-Cilag, and participated in the advisory board of Amgen, Mundipharma, Karyopharm;

JC has participated in the advisory board of and received honoraria from Amgen, Celgene, Janssen and research funding from Celgene.

MO has received honoraria from and participated in advisory board of Celgene, Janssen, Takeda, Amgen, BMS;

HWA has received research support from Amgen, participated in the advisory board of and honoraria from Amgen, Takeda, Karyopharm, Chugai, Novartis;

HE has received honoraria, research support from and served on the advisory board of Janssen, Celgene, Amgen, BMS, Novartis;

MB has received honoraria from Sanofi, Celgene, Amgen, Janssen, Novartis, Abbvie, BMS, and research funding from Celgene, Janssen, Amgen, BMS, Mundipharma, Novartis, Sanofi;

PS has participated in the advisory board of and received honoraria from Amgen, Celgene, Janssen, Karyopharm, Takeda-Millennium, and research support from Amgen, Celgene, Janssen, Takeda-Millennium, SkylineDx.

## Bibliography

- 1 Cancer Statistics for the UK. .
- 2 United Nations [UN]. Ageing. <http://www.un.org/en/sections/issues-depth/ageing/> (accessed 12 Jan2018).
- 3 van de Donk NWCJ, Lokhorst HM. New developments in the management and treatment of newly diagnosed and relapsed/refractory multiple myeloma patients. *Expert Opin Pharmacother* 2013; **14**: 1569–73.
- 4 Kumar SK, Dispenzieri A, Lacy MQ, Gertz MA, Buadi FK, Pandey S *et al*. Continued improvement in survival in multiple myeloma: changes in early mortality and outcomes in older patients. *Leukemia* 2014; **28**: 1122–8.
- 5 Panitsas F, Kothari J, Vallance G, Djebbari F, Ferguson L, Sultanova M *et al*. Treat or palliate: outcomes of very elderly myeloma patients. *Haematologica* 2018; **103**: e32–e34.
- 6 Hulin C, Rodon P, Campion L, Roussel M, Leleu X, Marit G *et al*. Clinical Characteristics, Chromosomal Abnormalities and Outcomes in Very Elderly Patients with Multiple Myeloma: The IFM Experience. *Blood* 2012; **120**: Abstract 204 [ASH 2012].
- 7 Guyatt GH, Oxman AD, Kunz R, Falck-Ytter Y, Vist GE, Liberati A *et al*. Rating Quality of Evidence and Strength of Recommendations: GRADE: Going from Evidence to Recommendations. *Br Med J* 2008; **336**: 1049–1051.
- 8 Palumbo A, Waage A, Hulin C, Beksac M, Zweegman S, Gay F *et al*. Safety of thalidomide in newly diagnosed elderly myeloma patients: a meta-analysis of data from individual patients in six randomized trials. *Haematologica* 2013; **98**: 87–94.
- 9 Fayers PM, Palumbo A, Hulin C, Waage A, Wijermans P, Beksaç M *et al*. Thalidomide for previously untreated elderly patients with multiple myeloma: meta-analysis of 1685 individual patient data from 6 randomized clinical trials. *Blood* 2011; **118**: 1239–47.
- 10 San Miguel JF, Schlag R, Khuageva NK, Dimopoulos MA, Shpilberg O, Kropff M *et al*. Bortezomib plus melphalan and prednisone for initial treatment of multiple myeloma. *N Engl J Med* 2008; **359**: 906–17.
- 11 San Miguel JF, Schlag R, Khuageva NK, Dimopoulos MA, Shpilberg O, Kropff M *et al*. Persistent Overall Survival Benefit and No Increased Risk of Second Malignancies With Bortezomib-Melphalan-Prednisone Versus Melphalan-Prednisone in Patients With Previously Untreated Multiple Myeloma. *J Clin Oncol* 2013; **31**: 448–455.
- 12 Bringhen S, Larocca A, Rossi D, Cavalli M, Genuardi M, Ria R *et al*. Efficacy and safety of once-weekly bortezomib in multiple myeloma patients. *Blood* 2010; **116**: 4745–4753.
- 13 Moreau P, Pylypenko H, Grosicki S, Karamanesht I, Leleu X, Grishunina M *et al*. Subcutaneous versus intravenous administration of bortezomib in patients with relapsed multiple myeloma: a randomised, phase 3, non-inferiority study. *Lancet Oncol* 2011; **12**: 431–440.
- 14 Benboubker L, Dimopoulos MA, Dispenzieri A, Catalano J, Belch AR, Cavo M *et al*. Lenalidomide and dexamethasone in transplant-ineligible patients with myeloma. *N Engl J Med* 2014; **371**: 906–17.
- 15 Mateos M-V, Martínez-López J, Hernández M-T, Ocio E-M, Rosiñol L, Martínez R *et al*. Sequential vs alternating administration of VMP and Rd in elderly patients with newly diagnosed MM. *Blood* 2016; **127**: 420–5.
- 16 Facon T, Lee JH, Moreau P, Niesvizky R, Dimopoulos MA, Hajek R *et al*. Phase 3 Study (CLARION) of Carfilzomib, Melphalan, Prednisone (KMP) v Bortezomib, Melphalan, Prednisone (VMP) in Newly Diagnosed Multiple Myeloma (NDMM). In: *International Myeloma Workshop*. 2017, p abstract OP-044; e37-e38.
- 17 Durie BGM, Hoering A, Abidi MH, Rajkumar SV, Epstein J, Kahanic SP *et al*. Bortezomib with lenalidomide and dexamethasone versus lenalidomide and dexamethasone alone in patients with newly diagnosed myeloma without intent for immediate autologous stem-cell transplant (SWOG S0777): a randomised, open-label, phase 3 trial. *Lancet (London, England)* 2017; **389**: 519–527.
- 18 Mateos M-V, Dimopoulos MA, Cavo M, Suzuki K, Jakubowiak A, Knop S *et al*. Daratumumab plus Bortezomib, Melphalan, and Prednisone for Untreated Myeloma. *N Engl J Med* 2017; : [Epub Ahead of print] NEJMoa1714678.
- 19 Palumbo A, Hajek R, Delforge M, Kropff M, Petrucci MT, Catalano J *et al*. Continuous lenalidomide treatment for newly diagnosed multiple myeloma. *N Engl J Med* 2012; **366**: 1759–69.
- 20 Zweegman S, van der Holt B, Mellqvist U-H, Salomo M, Bos GMJ, Levin M-D *et al*. Melphalan, prednisone, and lenalidomide versus melphalan, prednisone, and thalidomide in untreated multiple myeloma. *Blood* 2016; **127**: 1109–16.
- 21 Stewart AK, Jacobus S, Fonseca R, Weiss M, Callander NS, Chanan-Khan AA *et al*. Melphalan, prednisone, and thalidomide vs melphalan, prednisone, and lenalidomide (ECOG E1A06) in untreated multiple myeloma. *Blood* 2015; **126**: 1294–301.
- 22 Delforge M, Minuk L, Eisenmann J-C, Arnulf B, Canepa L, Fragasso A *et al*. Health-related quality-of-life in patients with newly diagnosed multiple myeloma in the FIRST trial: lenalidomide plus low-dose

- dexamethasone versus melphalan, prednisone, thalidomide. *Haematologica* 2015; **100**: 826–33.
- 23 Facon T, Dimopoulos MA, Dispenzieri A, Catalano J V, Belch A, Cavo M *et al*. Final analysis of survival outcomes in the randomized phase 3 FIRST trial. *Blood* 2017; : blood-2017-07-795047.
- 24 Hulin C, Belch A, Shustik C, Petrucci MT, Dührsen U, Lu J *et al*. Updated Outcomes and Impact of Age With Lenalidomide and Low-Dose Dexamethasone or Melphalan, Prednisone, and Thalidomide in the Randomized, Phase III FIRST Trial. *J Clin Oncol* 2016; **34**: 3609–3617.
- 25 Jackson G, Davies FE, Pawlyn C, Cairns D, Striha A, Hockaday A *et al*. Lenalidomide Maintenance Significantly Improves Outcomes Compared to Observation Irrespective of Cytogenetic Risk: Results of the Myeloma XI Trial. In: *ASH 59th Annual Meeting & Exposition*. 2017, p Abstract #436.
- 26 Palumbo A, Bringhen S, Larocca A, Rossi D, Di Raimondo F, Magarotto V *et al*. Bortezomib-melphalan-prednisone-thalidomide followed by maintenance with bortezomib-thalidomide compared with bortezomib-melphalan-prednisone for initial treatment of multiple myeloma: updated follow-up and improved survival. *J Clin Oncol* 2014; **32**: 634–40.
- 27 Mateos M-V, Oriol A, Martínez-López J, Gutiérrez N, Teruel A-I, de Paz R *et al*. Bortezomib, melphalan, and prednisone versus bortezomib, thalidomide, and prednisone as induction therapy followed by maintenance treatment with bortezomib and thalidomide versus bortezomib and prednisone in elderly patients with untreated multiple myeloma: a randomised trial. *Lancet Oncol* 2010; **11**: 934–41.
- 28 Tucci A, Ferrari S, Bottelli C, Borlenghi E, Drera M, Rossi G. A comprehensive geriatric assessment is more effective than clinical judgment to identify elderly diffuse large cell lymphoma patients who benefit from aggressive therapy. *Cancer* 2009; **115**: 4547–53.
- 29 Extermann M, Hurria A. Comprehensive geriatric assessment for older patients with cancer. *J Clin Oncol* 2007; **25**: 1824–31.
- 30 Pallis AG, Wedding U, Lacombe D, Soubeyran P, Wildiers H. Questionnaires and instruments for a multidimensional assessment of the older cancer patient: What clinicians need to know? *Eur J Cancer* 2010; **46**: 1019–1025.
- 31 Palumbo A, Bringhen S, Mateos M-V, Larocca A, Facon T, Kumar SK *et al*. Geriatric assessment predicts survival and toxicities in elderly myeloma patients: an International Myeloma Working Group report. *Blood* 2015; **125**: 2068–74.
- 32 Engelhardt M, Dold SM, Ihorst G, Zober A, Möller M, Reinhardt H *et al*. Geriatric assessment in multiple myeloma patients: validation of the International Myeloma Working Group (IMWG) score and comparison with other common comorbidity scores. *Haematologica* 2016; **101**: 1110–9.
- 33 Facon T, Hulin C, Dimopoulos MA, Belch A, Meuleman N, Mohty M *et al*. A Frailty Scale Predicts Outcomes of Patients with Newly Diagnosed Multiple Myeloma Who Are Ineligible for Transplant Treated with Continuous Lenalidomide Plus Low-Dose Dexamethasone on the First Trial. 2015; : Abstract #4239 [ASH 2015 57th Meeting].
- 34 Milani P, Vincent Rajkumar S, Merlini G, Kumar S, Gertz MA, Palladini G *et al*. N-terminal fragment of the type-B natriuretic peptide (NT-proBNP) contributes to a simple new frailty score in patients with newly diagnosed multiple myeloma. *Am J Hematol* 2016; **91**: 1129–1134.
- 35 Takeoka Y, Sakatoku K, Miura A, Yamamura R, Araki T, Seura H *et al*. Prognostic Effect of Low Subcutaneous Adipose Tissue on Survival Outcome in Patients With Multiple Myeloma. *Clin Lymphoma Myeloma Leuk* 2016; **16**: 434–41.
- 36 Zweegman S, Levin M-D, Klein SK, de Waal EGM, Eeltink CM, Ypma PF *et al*. FEASIBILITY AND EFFICACY OF DOSE ADJUSTED MELPHALAN - PREDNISONE - BORTEZOMIB (MPV) IN PATIENTS ≥ 75 YEARS WITH NEWLY DIAGNOSED MULTIPLE MYELOMA; PRELIMINARY RESULTS OF THE PHASE II HOVON 123 STUDY. In: *22th European Hematology Association [EHA] Annual Congress*. EHA Learning Center: Madrid (ES), 2017, p Abstract P340.
- 37 Sonneveld P, Avet-Loiseau H, Lonial S, Usmani S, Siegel D, Anderson KC *et al*. Treatment of multiple myeloma with high-risk cytogenetics: a consensus of the International Myeloma Working Group. *Blood* 2016; **127**: 2955–62.
- 38 Gay F, Engelhardt M, Terpos E, Wäsch R, Giaccone L, Auner HW *et al*. From transplant to novel cellular therapies in multiple myeloma: EMN guidelines and future perspectives. *Haematologica* 2017; : haematol.2017.174573.
- 39 Auner HW, Szydlo R, Hoek J, Goldschmidt H, Stoppa AM, Morgan GJ *et al*. Trends in autologous hematopoietic cell transplantation for multiple myeloma in Europe: increased use and improved outcomes in elderly patients in recent years. *Bone Marrow Transplant* 2015; **50**: 209–215.
- 40 Merz M, Jansen L, Castro FA, Hillengass J, Salwender H, Weisel K *et al*. Survival of elderly patients with multiple myeloma—Effect of upfront autologous stem cell transplantation. *Eur J Cancer* 2016; **62**: 1–8.
- 41 Merz M, Neben K, Raab MS, Sauer S, Egerer G, Hundemer M *et al*. Autologous stem cell transplantation for elderly patients with newly diagnosed multiple myeloma in the era of novel agents. *Ann Oncol* 2014; **25**: 189–195.

- 42 Auner HW, Iacobelli S, Sbianchi G, Knol-Bout C, Blaise D, Russell NH *et al.* Melphalan 140mg/m<sup>2</sup> or 200mg/m<sup>2</sup> for autologous transplantation in myeloma: results from the Collaboration to Collect Autologous Transplant Outcomes in Lymphoma and Myeloma (CALM) study. A report by the EBMT Chronic Malignancies Working Party. *Haematologica* 2017; : haematol.2017.181339.
- 43 Straka C, Liebisch P, Salwender H, Hennemann B, Metzner B, Knop S *et al.* Autotransplant with and without induction chemotherapy in older multiple myeloma patients: long-term outcome of a randomized trial. *Haematologica* 2016; **101**: 1398–1406.
- 44 Garderet L, Beohou E, Caillot D, Stoppa AM, Touzeau C, Chretien ML *et al.* Upfront autologous stem cell transplantation for newly diagnosed elderly multiple myeloma patients: a prospective multicenter study. *Haematologica* 2016; **101**: 1390–1397.
- 45 Engelhardt M, Ihorst G, Caers J, Günther A, Wäsch R. Autotransplants in older multiple myeloma patients: hype or hope in the era of novel agents? *Haematologica* 2016; **101**: 1276–1278.
- 46 Kleber M, Ihorst G, Terhorst M, Koch B, Deschler B, Wäsch R *et al.* Comorbidity as a prognostic variable in multiple myeloma: comparative evaluation of common comorbidity scores and use of a novel MM–comorbidity score. *Blood Cancer J* 2011; **1**: e35–e35.
- 47 Kleber M, Ihorst G, Groß B, Koch B, Reinhardt H, Wäsch R *et al.* Validation of the Freiburg Comorbidity Index in 466 Multiple Myeloma Patients and Combination With the International Staging System Are Highly Predictive for Outcome. *Clin Lymphoma Myeloma Leuk* 2013; **13**: 541–551.
- 48 Engelhardt M, Domm A-S, Dold SM, Ihorst G, Reinhardt H, Zober A *et al.* A concise revised myeloma comorbidity Index as a valid prognostic instrument in a large cohort of 801 multiple myeloma patients. *Haematologica* 2017; : haematol.2016.162693.
- 49 Saad A, Mahindra A, Zhang M-J, Zhong X, Costa LJ, Dispenzieri A *et al.* Hematopoietic Cell Transplant Comorbidity Index Is Predictive of Survival after Autologous Hematopoietic Cell Transplantation in Multiple Myeloma. *Biol Blood Marrow Transplant* 2014; **20**: 402–408.e1.
- 50 Straka C, Schäfer-Eckart K, Bassermann F, Hertenstein B, Engelhardt M, Salwender H *et al.* Prospective Randomized Trial of Len/Dex Induction Followed by Tandem MEL140 with Autologous Blood Stem Cell Transplantation and Len Maintenance Versus Continued Therapy with Len/Dex in Myeloma Patients Age 60–75 Years: Protocol-Defined Safety Analysis Af.... *Blood* 2012; **120**: Abstract [ASH 2012].
- 51 Gay F, Magarotto V, Crippa C, Pescosta N, Guglielmelli T, Cavallo F *et al.* Bortezomib induction, reduced-intensity transplantation, and lenalidomide consolidation-maintenance for myeloma: updated results. *Blood* 2013; **122**: 1376–83.
- 52 Gay F, Larocca A, Wijermans P, Cavallo F, Rossi D, Schaafsma R *et al.* Complete response correlates with long-term progression-free and overall survival in elderly myeloma treated with novel agents: analysis of 1175 patients. *Blood* 2011; **117**: 3025–31.
- 53 Paiva B, Martinez-Lopez J, Vidrales M-B, Mateos M-V, Montalban M-A, Fernandez-Redondo E *et al.* Comparison of immunofixation, serum free light chain, and immunophenotyping for response evaluation and prognostication in multiple myeloma. *J Clin Oncol* 2011; **29**: 1627–33.
- 54 Bringhen S, Mateos MV, Zweegman S, Larocca A, Falcone AP, Oriol A *et al.* Age and organ damage correlate with poor survival in myeloma patients: meta-analysis of 1435 individual patient data from 4 randomized trials. *Haematologica* 2013; **98**: 980–7.
- 55 Ludwig H, Delforge M, Facon T, Einsele H, Gay F, Moreau P *et al.* Prevention and management of adverse events of Novel agents in multiple myeloma: A consensus of the european myeloma network. *Leukemia* 2017; : [Epub ahead of print].
- 56 Magarotto V, Bringhen S, Offidani M, Benevolo G, Patriarca F, Mina R *et al.* Triplet vs doublet lenalidomide-containing regimens for the treatment of elderly patients with newly diagnosed multiple myeloma. *Blood* 2016; **127**: 1102–8.
- 57 Niesvizky R, Flinn IW, Rifkin R, Gabrail N, Charu V, Clowney B *et al.* Community-Based Phase IIIB Trial of Three UPFRONT Bortezomib-Based Myeloma Regimens. *J Clin Oncol* 2015; **33**: 3921–3929.
- 58 Bringhen S, Offidani M, Musto P, Liberati AM, Benevolo G, Cascavilla N *et al.* Long Term Outcome of Lenalidomide-Dexamethasone (Rd) Vs Melphalan-Lenalidomide-Prednisone (MPR) Vs Cyclophosphamide-Prednisone-Lenalidomide (CPR) As Induction Followed By Lenalidomide-Prednisone (RP) Vs Lenalidomide (R) As Maintenance in a Community-Based. In: *ASH 59th Annual Meeting and Exposition*. Atlanta, GA, 2017, p Abstract #901.
- 59 Cid Ruzafa J, Merinopoulou E, Baggaley RF, Leighton P, Werther W, Felici D *et al.* Patient population with multiple myeloma and transitions across different lines of therapy in the USA: an epidemiologic model. *Pharmacoepidemiol Drug Saf* 2016; **25**: 871–879.
- 60 Lopez A, Mateos M-V, Oriol A, Valero M, Martínez J, Lorenzo JI *et al.* Patterns of relapse and outcome of elderly multiple myeloma patients treated as front-line therapy with novel agents combinations. *Leuk Res Reports* 2015; **4**: 64–69.
- 61 Dimopoulos MA, Moreau P, Palumbo A, Joshua D, Pour L, Hájek R *et al.* Carfilzomib and dexamethasone versus bortezomib and dexamethasone for patients with relapsed or refractory

multiple myeloma (ENDEAVOR): a randomised, phase 3, open-label, multicentre study. *Lancet Oncol* 2016; **17**: 27–38.

- 62 Stewart AK, Rajkumar SV, Dimopoulos MA, Masszi T, Špička I, Oriol A *et al.* Carfilzomib, lenalidomide, and dexamethasone for relapsed multiple myeloma. *N Engl J Med* 2015; **372**: 142–52.
- 63 Dimopoulos MA, Stewart AK, Masszi T, Špička I, Oriol A, Hájek R *et al.* Carfilzomib, lenalidomide, and dexamethasone in patients with relapsed multiple myeloma categorised by age: secondary analysis from the phase 3 ASPIRE study. *Br J Haematol* 2017; **177**: 404–413.
- 64 Moreau P, Masszi T, Grzasko N, Bahlis NJ, Hansson M, Pour L *et al.* Oral Ixazomib, Lenalidomide, and Dexamethasone for Multiple Myeloma. *N Engl J Med* 2016; **374**: 1621–1634.
- 65 Lokhorst HM, Plesner T, Laubach JP, Nahi H, Gimsing P, Hansson M *et al.* Targeting CD38 with Daratumumab Monotherapy in Multiple Myeloma. *N Engl J Med* 2015; **373**: 1207–1219.
- 66 Lonial S, Weiss BM, Usmani SZ, Singhal S, Chari A, Bahlis NJ *et al.* Daratumumab monotherapy in patients with treatment-refractory multiple myeloma (SIRIUS): an open-label, randomised, phase 2 trial. *Lancet* 2016; **387**: 1551–1560.
- 67 Dimopoulos MA, Oriol A, Nahi H, San-Miguel J, Bahlis NJ, Usmani SZ *et al.* Daratumumab, Lenalidomide, and Dexamethasone for Multiple Myeloma. *N Engl J Med* 2016; **375**: 1319–1331.
- 68 Palumbo A, Chanan-Khan A, Weisel K, Nooka AK, Masszi T, Beksac M *et al.* Daratumumab, Bortezomib, and Dexamethasone for Multiple Myeloma. *N Engl J Med* 2016; **375**: 754–766.
- 69 Chari A, Suvannasankha A, Fay JW, Arnulf B, Kaufman JL, Ifthikharuddin JJ *et al.* Daratumumab plus pomalidomide and dexamethasone in relapsed and/or refractory multiple myeloma. *Blood* 2017; **130**: 974–981.
- 70 San Miguel J, Weisel K, Moreau P, Lacy M, Song K, Delforge M *et al.* Pomalidomide plus low-dose dexamethasone versus high-dose dexamethasone alone for patients with relapsed and refractory multiple myeloma (MM-003): a randomised, open-label, phase 3 trial. *Lancet Oncol* 2013; **14**: 1055–1066.
- 71 Lonial S, Dimopoulos M, Palumbo A, White D, Grosicki S, Špička I *et al.* Elotuzumab Therapy for Relapsed or Refractory Multiple Myeloma. *N Engl J Med* 2015; **373**: 621–631.
- 72 Jakubowiak A, Offidani M, Pégourie B, De La Rubia J, Garderet L, Laribi K *et al.* Randomized phase 2 study: elotuzumab plus bortezomib/dexamethasone vs bortezomib/dexamethasone for relapsed/refractory MM. *Blood* 2016; **127**: 2833–40.
- 73 Baz RC, Martin TG, Lin H-Y, Zhao X, Shain KH, Cho HJ *et al.* Randomized multicenter phase 2 study of pomalidomide, cyclophosphamide, and dexamethasone in relapsed refractory myeloma. *Blood* 2016; **127**: 2561–8.
- 74 Richardson PG, San Miguel JF, Moreau P, Hájek R, Dimopoulos MA, Palumbo A *et al.* Real-World and Clinical Trial Data in Relapsed/Refractory Multiple Myeloma (RRMM): Evaluating Treatment Duration and Comparing Effectiveness and Efficacy. In: *59th American Society of Hematology [ASH] Annual Meeting and Exposition*. Atlanta (US-GA), 2017, p Abstract 3149.
- 75 Engelhardt M, Selder R, Pandurevic M, Möller M, Ihorst G, Waldschmidt J *et al.* [Multidisciplinary Tumor Boards: Facts and Satisfaction Analysis of an Indispensable Comprehensive Cancer Center Instrument]. *Dtsch Med Wochenschr* 2017; **142**: e51–e60.

**Table 1. Trials with various new antitumor agents in newly diagnosed elderly multiple myeloma patients: efficacy and safety**

	Schedule	ORR (%)	PFS (months)	OS (months)	AEs of interest (%)
<b>MPT vs. MP Meta-analysis Fayers et al.<sup>9</sup></b>	M: 4mg/m <sup>2</sup> d 1-7 every 4 weeks for 6 cycles or 0.25mg/kg d 1-4 every 6 weeks for 12 cycles; P: 40mg/m <sup>2</sup> p.o. d 1-7 every 4 weeks for 6 cycles or 2mg/kg d 1-4 every 6 weeks for 12 cycles;	59 vs. 37	20.3 vs. 14.9	39.3 vs. 32.7	-
<b>MPT vs. MP Meta-analysis Palumbo et al.<sup>8</sup></b>	T: 100mg/d p.o. continuously until PD or intolerance or 200mg/d continuously for 12 cycles of 6 weeks	-	-	-	Cumulative incidence G3-4 hemat: 32 vs. 29 G3-4 non-hemat: 40 vs. 18 G3-4 PNP: 6 vs. 1
<b>MPR-R vs. MPR vs. MP Phase 3 Palumbo et al.<sup>19</sup></b>	9 4-week cycles M: 0.18mg/kg P: 2mg/Kg d1-4 R: 10mg/d d 1-21 Maint. R 10 mg until PD	77 vs. 68 vs. 50	31 vs. 14 vs. 13	45.2 vs. NR vs. NR	G3 neutropenia: 67 vs. 64 vs. 29 G3 thrombocytopenia: 35 vs 38 vs. 12 G3 infection: 9 vs. 13 vs. 7
<b>VMP vs. MP VISTA Phase 3 San Miguel et al.<sup>10</sup></b>	9 6-week cycles M 9mg/m <sup>2</sup> d 1-4 P 60mg/m <sup>2</sup> d 1-4 V 1.3mg/m <sup>2</sup> d1, 4, 8, 11, 22, 25, 29, 32 cycles 1-4 + d1, 8, 22, 29 cycles 5-9	71 vs. 35	24 vs. 17	56.4 vs. 43.1	G3-4 PNP: 13 vs. 0
<b>DARA-VMP vs. VMP ALCYONE Phase 3 Mateos et al.<sup>18</sup></b>	9 6-week cycles Dara 16 mg/kg d 1, 8, 15, 22, 29, 36 cycle 1 + d 1, 22 cycles 2-9, every 4 weeks thereafter  M 9mg/m <sup>2</sup> d 1-4 P 60mg/m <sup>2</sup> d 1-4 V 1.3mg/m <sup>2</sup> d1, 4, 8, 11, 22, 25, 29, 32 cycle 1 + d1, 8, 22, 29 cycles 2-9	91 vs 74	NR vs 18	NR in both arms	G 3-4 neutropenia: 40 vs. 39  G 3-4 infections: 23 vs. 15  G 3-4 PNP: 1 vs. 4  G3-4 IRRs: 4 vs. -
<b>Rd vs. Rd18 vs. MPT FIRST Phase 3 Benboubker et al.<sup>14</sup></b>	4-week cycles R: 25mg/d d1-21 d: 40mg d 1,8,15,22  6-week cycles M: 0.25mg/kg d 1-4 P: 2mg/kg d 1-4 T: 200mg/d	75 vs. 73 vs. 62	25.5 vs. 20.7 vs. 21.2	4-yr: 59% vs. 56% vs. 51%	G3-4 neutropenia: 28 vs. 26 vs. 45  G3-4 infections: 29 vs. 22 vs. 17  G3-4 rash: 6 vs. 5 vs. 5
<b>VRd vs. Rd SWOG-S0777 Phase Durie et al.<sup>17</sup></b>	8 3-week cycles V: 1.3mg/m <sup>2</sup> d 1, 4, 8,11 R: 25mg/d d 1-14 d: 20mg/d d1, 2, 4, 5, 8, 9, 11, 12 6 4-week cycles R: 25mg/d d 1-21 d: 40mg/d d 1, 8, 15, 22	82 vs. 72	43 vs. 30	75 vs. 64	G≥3 hematol:47 vs. 46  G≥3 neurologic: 33 vs. 11
<b>KMP vs. VMP CLARION Phase 3 Facon et al.<sup>16</sup></b>	7-week cycles K: 36mg/m <sup>2</sup> IV d 1, 2, 8, 9, 22, 23, 29, 30 (20mg/m <sup>2</sup> d 1, 2, cycle 1 only) over 30 minutes V: 1.3mg/m <sup>2</sup> d 1,4,8,11,22,25,29,32 (d 4,11,25,32 omitted for cycles 5-9) M: 9mg/m <sup>2</sup> d 1-4 P: 60mg/m <sup>2</sup> d 1-4	84 vs. 78	22 in both arms	NR in both arms	G≥3 PNP: <1 vs. 8  G≥3 renal failure: 7 vs. 2 G≥3 cardiac failure: 8 vs. 3 G≥3 hypertension: 10 vs. 4

**Abbreviations:** ORR: overall response rate; PFS: progression-free survival; OS: overall survival; AEs: adverse events; MP: melphalan-prednisone; MPT: melphalan-prednisone-thalidomide; MPR: melphalan-prednisone-lenalidomide; MPR-R: melphalan-prednisone-lenalidomide followed by lenalidomide maintenance; VMP: bortezomib-melphalan-prednisone; Dara: daratumumab; Rd: lenalidomide-dexamethasone continuously; Rd18: lenalidomide-dexamethasone for 18 courses;

VRd: bortezomib-lenalidomide-dexamethasone; KMP: carfilzomib-melphalan-prednisone; G: grade; NR: not reached; IRRs: infusion related reactions; PNP: peripheral neuropathy; PD: progressive disease; -: not applicable.

**Table 2. Frailty Assessment in Myeloma**

	<b>IMWG-frailty index<sup>31</sup></b>	<b>Revised Myeloma Comorbidity Index<sup>32</sup></b>	<b>Mayo frailty index<sup>34</sup></b>
<b>N</b>	869	801	351
<b>Median age</b>	74 (46% ≥75)	63 (13% ≥75)	65 (33% ≥75)
<b>Factors</b>	Age ADL IADL CCI	KPS Renal function (eGFR) Lung (PFTs) Fragility Age +/- Cytogenetics	Age ECOG PS NT-Pro-BNP
<b>Patient population</b>	Selected clinical trial patients from 3 studies: Rd : MPR : CPR; VP : VCP : VMP; CCd	Unselected	Unselected
<b>First-line-treatment</b>	Len-based 76% PI-based 24% SCT: 0%	Novel-agent-based: 59% SCT: 50%	Len-based 63% Bortezomib-based 22% ASCT 39%
<b>Weighted vs. unweighted score</b>	Unweighted	Weighted	Unweighted
<b>Validation assessment</b>	Non-validated	Validated	Non-validated
<b>Access</b>	<a href="http://www.myelomafrailtyscorecalculator.net/">www.myelomafrailtyscorecalculator.net/</a>	<a href="http://www.myelomacomorbidityindex.org">www.myelomacomorbidityindex.org</a>	-
<b>Summary</b>	- Well cited, - Well published	- Generated via test- and validation analysis, - Compelling statistics, - Simple clinical applicability	- Use of NT-pro-BNP as laboratory parameter to add risk to performance status and age

**Abbreviations:** IMWG: International Myeloma Working Group; Rd: lenalidomide-dexamethasone; MPR: melphalan-prednisone-lenalidomide; CPR: cyclophosphamide-prednisone-lenalidomide; VP: bortezomib-prednisone; VCP: bortezomib-cyclophosphamide-prednisone; VMP: bortezomib-melphalan-prednisone; CCd: carfilzomib-cyclophosphamide-dexamethasone; ADL: Activity of Daily Living; IADL: Instrumental Activity of Daily Living; CCI: Charlson Comorbidity Index.

**Table 3. Frailty status definition and related treatment goals in elderly NDMM patients.**

IMWG-frailty index: Age, CCI, ADL, IADL			
FIT	INTERMEDIATE		FRAIL
0 IMWG-frailty index points	1 IMWG-frailty index point		2-5 IMWG-frailty index points
CCI ≥2: 1 IADL ≤5: 1 ADL ≤4: 1 Age 76-80: 1, >80: 2			
R-MCI: Age, KPS, renal function, lung function, frailty +/- cytogenetics			
FIT	INTERMEDIATE		FRAIL
0-3 R-MCI points	4-6 R-MCI points		7-9 R-MCI points
Age 60-69: 1, ≥70: 2 KPS: 80-90%: 2, ≤70%: 3 Renal disease: eGFR <60: 1 Lung disease: moderate/severe: 1 Frailty: moderate or severe: 1 +/- cytogenetics: unfavorable: 1			
Mayo frailty index: Age, ECOG PS, NT-proBNP			
STAGE I	STAGE II	STAGE III	STAGE IV
0 Mayo frailty index points	1 Mayo frailty index point	2 Mayo frailty index points	3 Mayo frailty index points
Age ≥70: 1 ECOG PS ≥2: 1 NT-proBNP ≥300 ng/L: 1			
GOAL OF TREATMENT			
FIT	INTERMEDIATE		FRAIL
Efficacy: deep response	Balance efficacy and toxicity		Conservative approach, low toxicity
Treatment			
Full-dose therapy	Full- or reduced-dose therapy		Reduced dose therapy
ASCT  TRIPLET REGIMENS VMP VRD  DOUBLET REGIMENS Rd	DOUBLET REGIMENS Rd Vd  Reduced-dose triplet		REDUCED-DOSE DOUBLET REGIMENS rd Vd  Palliative + supportive care

**Abbreviations:**

NDMM: newly diagnosed multiple myeloma; ADL: Activity of Daily Living; IADL: Instrumental Activity of Daily Living; CCI: Charlson Comorbidity Index; KPS: Karnofsky Performance Status; ECOG PS: ECOG Performance Status; ASCT: Autologous Stem Cell Transplantation; R-MCI: revised myeloma Comorbidity Index; VMP: bortezomib-melphalan-

prednisone; VRD: bortezomib-lenalidomide-dexamethasone; Rd: lenalidomide-dexamethasone; Vd: bortezomib-dexamethasone.

**Table 4. Suggested frailty-adjusted dose reduction in patients with myeloma using standard and novel agents**

<b>Risk factors</b>
<b>Age &gt;75 years</b>
<b>Comorbidities</b> (pulmonary, renal, cardiac and hepatic dysfunction) or Preferably with <b>a) IMWG-frailty index<sup>1</sup></b> and/or <b>b) R-MCI<sup>2</sup></b> define fit, intermediate-fit and frail patients, in order to consider to adapt antimyeloma therapy

	<b>FIT</b>	<b>INTERMEDIATE</b>	<b>FRAIL</b>
<b>IMWG-frailty index<sup>1</sup></b>	<b>0</b>	<b>1</b>	<b>≥2</b>
<b>R-MCI<sup>2</sup></b>	<b>1-3</b>	<b>4-6</b>	<b>7-9</b>
<b>DOSE LEVEL</b>	<b>0</b>	<b>-1</b>	<b>-2</b>

<b>Treatment doses</b>	<b>LEVEL 0</b>	<b>LEVEL -1</b>	<b>LEVEL -2</b>
<b>Prednisone</b>	2 mg/kg days 1-4 of a 4-6 week cycle 60 mg/m <sup>2</sup> days 1-4 of a 6 week cycle	1 mg/kg days 1-4 of a 4-6 week cycle 30 mg/m <sup>2</sup> days 1-4 of a 6 week cycle	0.5 mg/kg days 1-4 of a 4-6 week cycle 15 mg/m <sup>2</sup> days 1-4 of a 6 week cycle
<b>Dexamethasone</b>	40 mg day 1, 8, 15, 22 of a 28-day cycle	20 mg day 1, 8, 15, 22 of a 28-day cycle	10 mg day 1, 8, 15, 22 of a 28-day cycle
<b>Melphalan</b>	0.25 mg/kg days 1-4 of a 4-6 week cycle	0.18 mg/kg days 1-4 of a 4-6 week cycle	0.13 mg/kg days 1-4 of a 4-6 week cycle
<b>Thalidomide</b>	100 (- 200) mg/day	50 (- 100) mg/day	50 mg qod (- 50mg/day)
<b>Lenalidomide</b>	25 mg days 1-21 of a 28-day cycle	15 mg days 1-21 of a 28-day cycle	10 mg days 1-21 of a 28-day cycle
<b>Pomalidomide*</b>	4 mg days 1-21 of a 28-day cycle	3 mg days 1-21 of a 28-day cycle	2 mg days 1-21 of a 28-day cycle
<b>Bortezomib</b>	1.3 mg/m <sup>2</sup> twice weekly Day 1,4,8,11 every 3 weeks	1.3 mg/m <sup>2</sup> once weekly Day 1, 8, 15, 22 every 5 weeks	1.0 mg/m <sup>2</sup> once weekly Day 1, 8, 15, 22 every 5 weeks
<b>Carfilzomib**</b>	20 mg/m <sup>2</sup> d 1, 2, 8, 9, 15, 16 cycle 1, 27 mg/m <sup>2</sup> cycle 2 every 4 weeks	20 mg/m <sup>2</sup> cycle 1 -> 27mg/m <sup>2</sup> cy2, d 1, 8, 15, once weekly every 4 weeks	20 mg/m <sup>2</sup> d 1, 8, 15, once weekly every 4 (5) weeks
<b>Ixazomib*</b>	4 mg d 1,8,15, every 4 weeks	3 mg d 1,8,15, every 4 weeks	2.3 mg d1,8,15, every 4 weeks
<b>Daratumumab*</b>	16 mg/kg bw cy 1-8: weekly; cy9-24: d1+15; week 25 onwards: every 4 weeks	16 mg/kg bw cy 1-8:weekly; cy9-24: d1+15, week 25 onwards: every 4 weeks  Consider splitting the dose on 2 consecutive days in the first cycle.	16 mg/kg bw cy 1-8:weekly; cy9-24: d1+15, week 25 onwards: every 4 weeks  Consider splitting the dose on 2 consecutive days in the first cycle.
<b>Elotuzumab*</b>	10 mg/kg bw d 1,8,15,22, cy 1+2, cy 3: d 1+15	10 mg/kg bw d 1,8,15,22, cy 1+2, cy3: d 1+15	10mg/kg bw d1,8,15,22 cy 1+2, cy 3: d1+15
<b>Panobinostat*</b>	20 mg d1,3,5,8,10,12 every 4 weeks	15 mg d1,3,5,8,10,12 every 4 weeks	10 mg d1,3,5,8,10,12 every 5 weeks

**Abbreviations:** <sup>1</sup> <http://195.88.6.191/FrailtyScore/Geriatic.aspx>

<sup>2</sup> <http://www.myelomafrailtycalculator.net>

qod: every 2.day; cy: cycle, d: day, bw: body weight; \*:no known dose adaptation in elderly and/or frail patients were reported. °Carfilzomib dose in the ENDEAVOR study was 56 mg/m<sup>2</sup> weekly. No dose modification according to age were reported.

**Table 5. Selected phase 3 trials in RRMM patients**

<b>Trials</b>	<b>ENDEAVOR (Kd vs. Vd)<sup>61</sup></b>	<b>ASPIRE (KRd vs. Rd)<sup>62,63</sup></b>	<b>TOURMALIN E-MM1 (IRd vs. Rd)<sup>64</sup></b>	<b>CASTOR (Dara-Vd vs. Vd)<sup>68</sup></b>	<b>POLLUX (Dara-Rd vs. Rd)<sup>67</sup></b>	<b>ELOQUENT-2 (Elo-Rd vs. Rd)<sup>71</sup></b>
<b>Median age (range)</b>	65 (30-89)	64 (31-91)	66 (30-90)	64 (30-88)	65 (34-89)	66 (37-91)
<b>Patients ≥75 years (%)</b>	15.4%	12.1%	15%	11.6%	11.2%	20%
<b>Key inclusion Criteria</b>	1-3 prior lines, PI refractory excluded	1-3 prior lines, Bor and Len refractory excluded	1-3 prior lines, PI and Len refractory excluded <sup>1</sup>	≥1 prior line, primary refractory and PI refractory excluded	≥1 prior line, primary refractory and Len refractory excluded	1-3 prior lines, Len refractory excluded
<b>ORR (%)</b>	77% vs. 63%	87% vs. 67%	78% vs. 72%	83% vs. 63%	93% vs. 76%	79% vs. 66%
<b>Median PFS (months)</b>	18.7 vs. 9.4 HR 0.53 (95% CI, 0.44–0.65)	26.3 vs. 17.6 HR 0.69 (95% CI, 0.57-0.83)	20.6 vs. 14.7 HR 0.74 (95% CI, 0.59-0.94)	NR vs. 7.2 HR 0.39 (95% CI, 0.28-0.53)	NR vs. 18.4 HR 0.37 (95% CI, 0.27-0.52)	19.4 vs. 14.9 HR 0.70 (95% CI, 0.57-0.85)
<b>HR in patients ≥75 years</b>	HR 0.38 (95% CI, 0.23-0.65)	HR 0.62 (95% CI, 0.36-1.08)	HR 0.87 (95% CI not reported) <sup>2</sup>	NA. In patients with ≥65 years HR 0.35 (95% CI 0.22-0.57)	HR 0.11 (95% CI, 0.02-0.51)	NA. In patients with ≥65 years HR 0.65 (95% CI 0.50-0.85)
<b>Grade ≥3 Haematological AEs</b>	Anemia 14% vs. 10% Neutropenia 2% vs. 2% Thrombocytopenia 8% vs. 9%	Anemia 18% vs. 17% Neutropenia 30% vs. 26% Thrombocytopenia 17% vs. 12%	Anemia 9% vs. 13% Neutropenia 23% vs. 24% Thrombocytopenia 19% vs. 9%	Anemia 14% vs. 16% Neutropenia 13% vs. 4% Thrombocytopenia 45% vs. 33% Lymphopenia 10% vs. 3%	Anemia 12% vs. 20% Neutropenia 52% vs. 37% Thrombocytopenia 13% vs. 13% Lymphopenia 5% vs. 4%	Anemia 19% vs. 21% Neutropenia 34% vs. 44% Thrombocytopenia 19% vs. 20% Lymphopenia 77% vs. 49%
<b>Grade ≥3 Non-haematological AEs</b>	Pneumonia 7% vs. 8% Hypertension 9% vs. 3% PNP (G≥2) 6% vs. 32% Cardiac failure 5% vs. 2%	Hypokalemia 9% vs. 5% Dyspnea 3% vs. 2% Hypertension 4% vs. 2% Cardiac failure 4% vs. 2%	Diarrhea 6% vs. 3% Rash 5% vs. 2% PNP 2% vs. 2%	Pneumonia 8% vs. 10% PNP 5% vs. 7% Diarrhea 4% vs. 1% Hypertension 7% vs. 1% Infusion related reaction 9% vs. NA	Pneumonia 8% vs. 8% Fatigue 6% vs. 3% Dyspnea 3% vs. 1% Infusion related reaction 5% vs. NA	Diarrhea 5% vs. 4% Infusion related reaction 1% vs. NA

**Abbreviations.** 1: primary refractory patients included; 2: median progression-free-survival 18.5 vs 13.1 months in patients with ≥75 years; G: grade; PI: proteasome inhibitors; KD: carfilzomib-dexamethasone; VD: bortezomib-dexamethasone; KRd: carfilzomib-lenalidomide-dexamethasone; Rd: lenalidomide-dexamethasone; IRd: ixazomib-lenalidomide-dexamethasone; Dara-Rd: daratumumab-lenalidomide-dexamethasone; Dara-Vd: daratumumab-bortezomib-dexamethasone; Elo-Rd: elotuzumab-lenalidomide-dexamethasone; PNP: peripheral neuropathy; NA: not available; NR: not reached; Bor: Bortezomib; Len: lenalidomide.